4 ’)‘.'

B U T |
!

nIChRL

| N
IN RE: Application of POINT WATER DOCKET NO. 961321-w$
& SEWER, INC. for water and ORDER NO. PSC 97-0346PCO-WS
wastewater service in Clay County
PREHEARING TESTIMONY - JAMES LUCAS, P.E.
1. Please state your name and address for the record.
2. James Lucas, P.E. 10475 Fortune Parkway, Building 200, Suite 202, Jacksonville,
3. FL 32256. My business telephone number is (904) 464-0090.
4. What is your profession?
5. I am a professional engineer and I have been licensed as an engineer in the State
6. of Florida since 1978. I practice primarily in the field of sanitary and
environmental engineering.
p 4 Csnyouidmﬁfyﬁﬁldomunanwhichhnsbmnmrkeduﬁxhib;t"A”?
8. Yes, it is my resume. It accurately reflects my educational background and
[...]
tank for fire protection.

Twin Lakes, Lowndes Couaty, Georgia - Design of a 150,000 gallon wastewater ireatment for
closeout.

Advent Christian Village Water and Sewer Facilities, Live Oak, Florida, - Preparation of
plans and specifications for the construction of a new lime softening water treatment plant,
wastewaler treatment plant and water distribution and wastewater collection system for a
community of 20,000 people. The project also included installing above ground diesel storage
tanks for standby generator equipment. The project also included instrumentation to allow for the
automatic control of the lime softening plant 1o operate at low flows. The project also included
the master planning of the gravity sewer system to cover over 300 acres. The master plan was
prepared to determine the optimum location of the master pumping station to be constructed in
the initial phases of construction

Master Regional Pumping Station, Atlantic Beach, Florida - Design of a regional pumping
The project consisted of two suction lift pumps, with provisions for generation. This station was
designed to handle future growth by providing three phases for expansion, which were set up for
user fees to fund future expansions. The project was designed to handle new development area:
as well as eliminate existing pumping stations. The project also included the initial study to
determine the optimum location for the facilities and working with the Duval County School
Board to secure the property for the construction

Assisi Lane Water Treatment Plant,Atlantic Beach, Florida - Design of an emergency well

replacement for Atlantic Beaches’ Water Plant No 3 consisting of well, metering and chlorine
feed improvements. The project consisted of providing design and permitting on an emergency
situation to replace a deteriorated well The project required instant response

Atlantic Beach Plant No. 2 Improvements, Atlantic Beach, Florida - Design for a new well and
new instrumentation to tie the operation and mounitoring of the water plant to the main plant
control panel located at plant No, 1. This project consisted of first revising the City's St. Johns
River Water Management District’s Consumptive Use Plan to accommodate the proposed well
Secondly, we had to not only design the well and its appurtenances, but to enhance the
instrumentation to allow for the control and monitoring of the new well and water plant from the




main water plant No |

City Street Improvements, Starke, Florida, City of Starke - For the City of Starke, we provided
all the studies, applications and calculations to secure funding for the City's Community

Development

Block Grant Program for the years 1978 through 1983. The program included program
administration, planning, preliminary design, cost estimates. construction plans and specifications
for over fifieen streets inciuding & new water system, 6,000 feet Of new pavement, pavement

widening, drainage improvements and a bridge, as a part of the City'’s lm-lZHUDCmmy
Development Total Grant Amount $1,650,000

Starke Sewer Rehabilitation Program, Starke, Florida, City of Starke - Designed a sewer
rehabilitation program consisting of point repairs, sewer replacements and manhole
rehabilitation. [n some cases, the sewers were under brick streets which had to be restored.

Saltair Subdivision, Atlantic Beach, Florida - Utility improvements including updating water,
sewer, paving and drainage serving an exasting developed area in Atlantic Beach, FL. The project
consisted of coordinating detail survey information, designing drainage improvements to correct
flooding occurring in the area. The project also included updating the antiquated sewer system to
include a puraping station and new gravity sewers and service connections. All work had to be
designed such that service could be maintained to the existing customers. We wefe also
responsible for the securing of the SIRWMD permit for the paving and drainage improvements
and the Department of Environmental Protection permits for the water and sewer system
improvements. The project also
MWdemmmemmmomnmms
symw:drnthcpﬂeauumd:ommmwmm&ﬂdwmfwthe
improvements

City Street Improvements, Atlantic Beach, Florida, For the City of Atlantic Beach, Mr. Lucas
provided all the studies, applications and calculations to secure funding for the City’s first
Community Development Block Grant application for the year 1981 Their program included
program administration, planning, prelinunary design, cost estimates, construction plans and
specifications for sewer, water, paving and drainage, housing rehabilitation and recreational
rehabilitation in a target

Sewage Treatment Plant Modifications, Atlantic Beach, Florida, City of Atlantic Beach - Mr.
Lucas served as project manger for the design of modifications to the Bucanneer Wastewater
Treatment plant including the addition of & 2.0 MGD chlorine contact chamber with
dechlorination, effluent storage and pumping modifications, adding a second cigester, and
installing a new chiorine handling facility. In conjunction with the treatment plant modifications,
Mr. Lucas also provided inspection and construction phase services for the Atlantic Beach
Master Regional Pumping Station.

Jacksoaville Sewer System Evaluation Survey, Jacksonville, Florida, City of Jacksonville -
measured and quantified extraneous flows and provided preliminary designs and estimates for



I-.’.ﬁ'f‘i?."'ﬂ'*:"a" " o ot ) "“.‘» f‘._‘-_-,m-‘m!ww ;;;;; APV o -|gqumm” T R T T

i .-.I-'.-;5::;;:’;‘*ﬁtﬁléu1lmﬂwwa;-'fr;i L eV B J.g!_r.:-::,--a:!@i:g .'r'tw;wﬁ‘z. e s T R LR oo e R T T

ZRiiN. RG] 1120 e e TR R T Ly 11 11 1 TLATRTT R 1| 411

corrective action.
9th, 11th and Ahern Streets, Atlantic Beach, Florida - Sewer rehabilitation
Shangri La, Atlantic Beach, Flonda - Sewer and water extensions

Atlantic Beach Plant No. 2 Improvements - Atlantic Beach, Florida - Design for a new well
and new instrumentation 10 tie the operation and monitoring of the water plant to the main plant
control panel located at plant No 1.

Jacksonville International Airport Utility System Expansion, Jacksonville, Florida,
Jacksonville Port Authority - Installation of water, sewer, pumping station and forcemain 1o serve
the Pecan Park Road area right-of-way.

EMPLOYMENT HISTORY

Flood & Associates, Inc., 1973-1978, Sanitary Engincer - Major duties included utility studies,
and the design and construction management of water and sewer systems and treatment plants

Bessent, Hammack & Ruckman, Inc., 1978-1984, Director of Engineering (Enyironmental
Section) - Responsible for the water and sewer design work efforts and coordination of all

mwmmummpmmrmmmnmnms.

J. Lucas & Associates, Inc., 1984-Present, President - Project management and design

stormwater management projects



OPERATION AND MAINTENANCE
PERFORMANCE REPORT

POINT TOWNHOMES
WASTEWATER TREATMENT
FACILITY

CLAY COUNTY

DER NO. 3110PO0304

DEP PERMIT NO, DO10-221312
EXPIRES JUNE 30, 1996

January 20, 1997

FXHIBIT
" B L]




|

CERTIFICATIONS

Permittee: [\L bV
Name: John Yonge

Company: Point Water and Sewer, Inc.
Address: 4753 Raggedy Point Road
City: Orange Park, Florida 32073
County: Clay

Phone No.: (904) 269-1825

We, the above signee, have reviewed and is fully aware of the
recommendations and schedules included in the report. ‘

Operator: E —ﬂ'
Name: Mr. 4

Company: Coastal Utility Services
Address: 9615 Shellie Road

City: Jacksonville, Florida 32257 *'°
Phone: (904) 262-4035
Certification No. C-0187
We, the above signee, h@ve)/reviewed and is fully aware of the
recommendations and schedules fAncluded in the report.
Engineer: \ iy
fL’ s
Name: James M. Lucas, P.E.

Company: J. Lucas & Associates, Inc.
Address: 10475 Fortune Parkway, Suite 202
City: Jacksonville, Florida 32256
Phone: (904) 464-0090

This is to certify that the information contained in the
report is true and correct to the best of our knowledge, the report
was prepared in accordance with sound engineering principles, and
that the recommendations and schedules were discussed with the
permittee or their representative and the lead operator and agrees
thzt if the recommended schedules for corrective action are met,
the facilities, when properly operated and maintained, will comply
with all applicable statutes of the State of Florida and rules of
the Department. 3




Chapter 1 - Introduction

The existing plant is a 0.015 mgd extended aeration steel
package plant with discharge to the St. Johns River. The plant
serves a 19 unit townhomes lex and the adjacent marina.
Wastewater from the complex flows into the plant liit station where
it is pumped to the aeration unit. Flow from the treatment unit
-enters a clarifier where the solids are separated from the liquid.
Effluent from the clarifier enters a 1463 gallon chlorine contact
chamber for disinfection. The effluent then flows through a
dechlorine unit before discharging by gravity to the St. Johns
River for disposal.

Solids from the clarifier is returned to the treatment unit by
the return sludge air lift. Excess sludge is sent to the aerobic
digester/sludge holding tank or hauled off by independent
contractor. Effluent trnn the plant discharges via a 6-inch,
gravity outfall to the river.

The plant is presently permitted for 15,000 gallons per day.
The discharge parameters are as follows:

flow: 0.015 gpd Daily S/wk

BOD: 20 ppm Monthly Grab al

88: 20 ppm Monthly Grab

pH: 6-8.5 Daily 5/wk

Chlorine

Residual 0.5-1.0 Daily S5/wk

(contact tank)

Residual 0.01 Daily 5/wk

(outfall)

Fecal zob/soo Monthly
Parameter Annual Monthly Weekly One time
BOD 20 ppm 30 ppm 45 ppm 60 ppm
S 8 20 ppm 30 ppm 45 ppm 60 ppm

Monthly Avcrage Daily Flows, Three-month Ave. Daily Flows, Annual
Ave., Daily Flows are all shown in Table No. 1 and the Plant
Performance Analysis is shown in Table No. 2



The monthly operating reports were examined and the following
tables were generated. - The plant was constructed in the early
1980's with the construction of the townhomes. Flows have
fluctuated but not changed: substantially since units have been
occupied. Flows are reflective of the occupancy rate of the
townhomes, the use of the Marina and the amount of infiltration
inflow entering the system. The past operator stated that the
flows for the past few years have not changed. Table 1 shows .the
monthly, three month average and annual average flows for -the
facility for the data provided. Flows were measured by the elapsed
timer on the influent pumps.

Chapter 2 -~ Physical Conditions

At the Point Townhomes Wastewater Facility, there are numerous .
unit processes required for the treatment of wastewater. These
components and processes used at the plant are as follows: '

A. Pumping

Raw water pumping is conducted by the 1ift station
located adjacent to the treatment plant. The plant
receives flow from the station via a 4-inch force
main.

Al .

B. Biological Treatment - Activated Sludge

There is one package extended aeration plant at
this facility with sizes and flow ratings shown on
the flow diagram.

c. Sedimentation - Final
There is a secondary clarifier.

D. Disinfection
Flow from the treatment unit is directed to the
chlorination chamber. The chlorination system at
present consists of solid tablet chlorine feed.

E. Dechlorination
8ince this plant discharges to surface waters,
there is dechlorination using a dechlorination
chamber. The dechlorine solution is fed in solid
form.

F. Residuals Treatment - Aerobic digestion
Treatment of residuals consists of aerobic

digestion in the digester / sludge holding tank.
Excess residuals are disposed of by independent



carrier to an approved disposal site.
G. Instrumentation

There is no ‘instrumentation at this plant except
for the elapsed time meters on the influent pumps.

H. Laboratory

There is no lnhoratorf located at the plant.
Operator uses pertable lab equipment for in field
testing and contracted laboratory for other
testing.

I. Discharge

The plant discharges through a 6" outfall directly

to the 8t. Johns River. -

The field visit did not reveal evidence of hydraulic overload
at this facility. The visit did reveal a plant in good condition.
This observation was also made by DEP in their last visit to the
plant on October 23rd. At that date, they suggested relocating the
chlorine tablet basket away from the effluent discharge point to
allow adequate disinfection prior to discharge. Our visit revealed
that two chlorine baskets were put at the effluent laun®er of the
clarifier prior to discharge t. the chlorine contact tank. The
existing tanks are in good condition due mainly to good
maintenance. In general, the plant is operating well and
efficiently.

The District noticed gas bubbles rising from the chlorine
contact tank which would be an indication of sludge accumulation.
Our visit indicated that this problem has been corrected. This in
fact was caused by a leaky scum air lift located in the chlorine
contact tank. The plant is equipped with a bottom air lift to
remove solid natoriaf that may settle in this tank. The operator
routinely checks for solids accumulation.

Chapter 3 -~ Treatment Efficiency

In table 2, a summary was made on the performance analysis of
the plant for the last 46 month period from January 1993 thru
October 1996. The discharge conditions are being met through the
vroper operation of this plant. The overall treatment efficiency
of the plant appears adequate for discharge to the St. Johns River
during this interim period until County service is available.

Examining the individual units, each unit is operating within
the normal parameters for exteuded aeration. Under extended
aeration, there must be a 15 to 24 hour detention time allowed.
There is 28.4 hours detention time designed in the plant aeration
zone. The clarifier was designed for a surface loading rate of 400
gallons per day per sqg. ft. Based on the latest 3 month average

|



daily flow of ,009 mgd, the aeration detention time is 47.4 hours.
The surface loading rate for the clarifier based on the same three
month average is 233 gallons per day sf. Both these parameters
are well within the limits of extended aeration.

The chlorine contact chamber does not show signs of short
circuiting. With the chlorine being added to the effluent of the
clarifier, the effluent has adequate time to mix and disinfect
prior to discharge. .

Chapter 4 -~ Performance Trends ...

Reviewing the operating data in Table 2, we see no change in
the characteristics of the wastewater entering the plant. We see
no chanqr in the makeup of the service area and do not anticipate
any modifications in the type of waste from this area. The flow -
records do not indicate an excessive infiltration/ inflow problem,
The loadings into the plant are within the capabilities of the unit '
processes within the plant. The treatment facility, with proper
operation and maintenance, should be capable of producing an
effluent within permit limits through the life of the operation
permit or until County service is available. The plant is within
their limits to date. '

The plant operation data does not show that there is an I/I
problem at this facility. Therefore, the current I/I is Within the
limits of the plants ability to meet the discharge limits.

‘There are no plans to expand the service area beyond the
development property. Therefore, there are no plans to expand the
plant. This plant will be phased out when regional systems are
available. There have been no bypasses of untreated wastewater
from this treatment plant.

Chapter 5 ~ Operation and Maintenance Program

There are no record drawings of the plant. There is a generic
general operation and maintenance manual at the office of the
operator to be used by the operators in reference to the operation
of the facilities. There is no suitable place to store written
material at the site. The operation and maintenance manual is
continually updated as equipment and processes are phased out and
new systems are added. However, there have not been any